I

Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Nimberhiumero Page / Pagina: (52) 229 989 1120 fax

06001990 1/4
Date/Dia:  24/01/2006

Customer / Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacion de Venta

084905/01

IManufacture Process | Proceso de fabricacion. Product Type [ Tipo de producto. Surface [ Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

IStandard or Specification / Normas o especificaciones. Steel Grade [ Grado de acero Ends | Extremos. NORMAI, BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/98/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones,
406.40 X 9.50 MM
16.00 X 0.375 INCH

Length / Longitud.
6.00 / 6.50 MTS
18.70 / 21.30 FT

Quantity { Cantidad. 27 Pcs/pz

Nominal Weight / Peso Nominal i —
92.98 KG/M
62.64 LB/FT

TENSILE TEST / ENSAYOS DE TENSTON

N: Normalized | Normalizado

Rec: Strip specimen [ Rectangular

T: Transverse [ Transversal

Max: Maximum [ Maximo

LMax: Longitudinal Maximum / Maximo L itudinal

A: Annealed | Recocido

ClI: Round bar specimen | Cilindrica

TA: Room Temp 1T atura Ambis
Obt: Obtained / Obtenido

TMin: Tra se Minimum / Minimo Transversal

Specimen condition Specimen dimensions Test e TS, A
Condicitn de |3 probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unicdad ! Elongation
Heat N° SampleN°| Ls T | Type Size Area Temp. [|KG/MM2 RG/MM2 uTs Alargamiento
Colada N* | Muestra N* Tipo On Tamano Seccion de Eul 0.5%
mim mmz2 ensayo Required/Requerido Required { Requerido Required §% in 2 inches
TMin: TMin: Min % = AP1
Thdax: Thazx:
LMin: 29.50 LMin: 42.18 Max Oot.
“C LMax: LMax: %
25401 21241 |C/B| ST |Rec | L | 37.60 x 10.40 J391.04 TA 39.81 51.80 0.77 43
25401 |21242 |C/B| ST [Rec | L | 37.60 x 11.40 l428.64 TA 36.65 49.35 0.74 42
25447 [21634 |C/B| ST |Rec L | 38.10 x 10.10 §384.81 TA 36.33 49.32 0.74 48
25447 |21635 |C/B| ST |[Rec | L [ 38.00 x 10.50 1399.00 TA 35.44 48.62 Q.73 48
Ls:lL of the plef L i6n de la muestra ClB: Body [ Cuerpo RIU: Upset | Recalgue TT: Heat Treatment ! Tratamiente Termico
Tra: Specimen with heat treatment at Laboratory [ Probeta tratada en laboratorio NR: Normalized and T d | Ny lizado y R id TR: Quenched and Tempered | Templado y Revenido

SR: Stress Relief | Relevado de Esfuerzo
Ori: Orientation | Orientacion

EUL: Extension Under Load Method UTS: Ui tensile gth | R
Y.5.: Yield strength | Fluencia LMin: Logitudinal Mini 1 Minimo L itudinal
i 1/ Maximo Transversal Min: Mini | Minimo

TMax: Ti

5T: As Rolled [ Sin Tratamiento
L: Longitudinal | Longitudinal

This i= lo cartify that the products described hero
Tenans' is stamped, In cass the owner of the orig relanss & copy
This certdficate is not a declaration of origim no
Esto documonts corifica que los productos de

{verde) astd ir

dificada o &5, 1 pusde ser usado, came uns declaracion da arigan

jul fusron manufacturados, probiados yio inspeccionados de acuerds con la espacficacion de

En case da que al posaedor del certificada antreque una fotocopia dal mismo, deberd garntizar la conform|

of

v il b usad 2s & declaration of ongin

nipcted in accordanca with the specification referanced and maets the requirements in all respacts

y salisface loa coraspondianies requanmisntos.  Este certificado se amite

ariginal, y sa hacs respansable por cualquier usn ilegal o indebide, G

& musl atlesl f=-confammity 1o the criginal ane, taking upon himsel! the esponsibility for any unlawful ar not aliowad uss. Any sttemtion andior falsification will be subjected to the law

un sistemo

s carificate is izsued by 8 computarized zystem and it ks valid with electronic signature. On the onginal conficals (he trade-mark green colored

citn wio falaficacion sard sujeta a 8 ley,

ado y o con firms alectromea,  En al cedficado onginal el logetipo
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Tenaris

Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Length / Longitud. Cuantity / Canfidad.
406.40 X 9.50 MM

16.00 X 0.375 INCH

6.00 / 6.50 MTS
19.70 / 21.30 FT

27 Pcs/pz

Number/NUmero Page / Pagina: (52) 229 989 1120 fax
06001990 214
Date/Dia:  24/01/2006
JCustomer f Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ltem N* Customer's Reference / Referencia del cliente Manufacturer's Works Order N | Confirmacion de Venta
084905/01
Manufacture Process | Proceso de fabricacion. Product Type [ Tipo de producto. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
§Standard or Specification [ Normas o especificaciones. Steel Grade | (Grado de acero. Ends [ Exremos. NORMAL BEVEL
API SL/ASTM Al06/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-AS5/99B B/X42 PSL1l BISELADO NORMAL
Dimensions { Dimensiones.

MNeminal Weight / Peso Mominal
92.98 EKG/M
62.64 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

Through Wall Hardness / Dureza en el espesor

Heat/ Colada: Required /Requerido HRC Heat/ Colada: Reguired /Requeride HRC Heat/ Colada: Required (Requenido  HRC Heat/ Colada: Required [Requendo  HRC
25401 Min Max. 22.00 25401 Min. Max. 22.00 25447 Min. Max. 22.00 25447 Rir. Max. 22.00
.mmam_m {Muesira 21241 _m:c:_ Ext: Sample / Muestra 21242 “m:n | Ext. ISample | Muestra 21634 _maa 1 Ext: §Sample / Muestra 21635 rw_h | Ext:
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Pram | Var Cuadrante 1 2 3 Prom | Mar Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 ODJDE J78.3 |78.4|78.9 |78.5 1 OD/DE 77 .8 79.1 1 ODIDE |78.1]78.1]79.4|78.5 1 OD/DE |77.4]78.1]77.9]77.8
Unit / Unidad MW/C J79.5 |79.0]79.6 |79.4 Unit/ Unidad MWIC 78.2 78.4 Unit / Unidad MW/C |78.5(78.6|78.1|78.4 Unit / Unidad Mwic §77.9178.7|77.8]|78.1
HRb _Uh_u_ 79.7 |79.6|79.6 (79.6(1.1 HRb DDA 77.5 78.410.7 HRb VDN 78.6179.9]|78.0]78.8 |0.4 HEb VDI F3.5177.2 1772177 .3|0. B
Pipe N° / Tubo N°: lee: cie fer: sv ripe N® / Tubo N®: | Pipe W° / Tubo MO: les: /B frr: sr pipe N° / Tubo N°: |Ls: c/5 fer: st
Min: Minimum | Minimo 1DJDI: | i Di. | Dia Interno Ls: Location of the sample | Localizacion de la muestra  Tra: Specimen with heal treatmenlt at Laboratory / Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average CIB: Body | Cuerpo NR: and Temp ! y i A: Annealed | Recocido
ODIDE: Outside Diameter | Didmetro extemo Prom.: Promedio R/U: Upset! Recalgue TR: & and Temp | Temp y i SR: Stress Relief | Relevado de Esfuerzo
MW/C: Mid Wall | Centro Var.: Variation | Variacién TT: Heat Ti I Tr to Témico N: Normalized | Normalizado S$T: As Rolled | Sin Tratamien QIT: Quenched | Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N® Sample N* Flattening Test
Colada N° | Muestra N° Ensayo de Aplastamients
25401 21241 GOOD/BUENO
25401 21242 GOOD/BUENO
25447 |21634 GOOD/BUENO
25447 |21635 GOOD/BUENO
This is to certiy that the products described here in wore manufaciured, sampled, lested, andior inspe n with the sp refamenced and meots the requirements in &l respects This centificats & issued by a computerzed system and it 13 valid with electronic signature. On the onginal certificate the trade-mark green colored
| cadificale would release of i, he must attest s conformity 1o the original one, laking upon himsIf the responsibility for any unlawful or not allowed use  Any andior falsi will be Il 10 e law
it be used as & dockanal Qg
itifica que bos § Jui fusron manidactusados, protados yo inspeccionades de scusrdo con la espacificacian de refarencia y sstisface los cormspondientes raqu dos. Ests do se amite un sistama comp do y =5 valido con firma electrénica En sl cerificads original al logolips
Tanaris (verde} estd imprmac &n la hoj  En casa de que el possedor del cartificade entregue una fatocopia dal misme, daberd garantizar la conformidad con el onginal. y 28 hace responsable por cunlquior uso ilegal o indebido. Cuakuier altermcién yio falsficacion sard sujola a la lay.
Este certificado no 63, m puede ser usado, coma una declamcion de ongen

_ DICATT7 050
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Tenaris

Tubos de Acero de México, S.A.,
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (SolzeR o8 1AAES

06001990 3/4
Date/Dia:  24/01/2006

Cus | Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order f Cliente Orden - item N® Customer's Reference /| Referencia del cliente Manufacturer's Works Order N* | Confirmacion de Venta
084905/01
IManufacture Process { Proceso de fabricacion. Product Type / Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Mormas o especificaciones. Steel Grade | Grado de acere. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-AS95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions |/ Dimensiones Length / Longitud. Quantity { Cantidad. 27 Pcs/pz Nominal Weight / Peso Mominal
406.40 X 9.50 MM 6.00 / 6.50 MTS 92.98 EG/M
16.00 X 0.375 INCH 19.70 /) 21.30 PT 62.64 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicion %
C Mn Si Cr Mo 5 P NI v Cu Al Sn As Nb Ti Ca B N 51 52
® 100 X 1000 X 10000 X 100
Fieat —_._v Max
Colada Min
Sample N° [P Zmﬂ_ 28 | 135 40 | 15 | 30 | 30 [ 400 s0 | <00 40 15 100
Muestra N° Minj 29 | 10
25401
21241 P 17 68 29 7 3.5 4.3 13 50 (1] 151 21 1 5 0 0 15 o 75 o 30.6
21242 P 18 67 29 7 3.5)4.3 i3 50 L] 150 21 11 5 0 1] 16 v} 75 o 30.5
25447
21634 P 17 67 26 T 3.6 6.1 9. 70 (1] 131 23 6 4 0 (¢] is5 o 82 o 30.7
21635 B 19 66 26 7 3.615.7 9 70 0 131 22 6 4 0 0 i5 ] 82 1] 30.7
H: Heat | Colada P: Product | Producto _
S1:SUMA Nb+V+Ti S2:SUMA Mo+Cr+Ni+Cu+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time! Tiempo Results | Resultado
Unit/ Unidad. Value! Valor Seconds [ Segundes

PSI 1670

5

Satisfactory / Satisfactorio

Thig k= o cantify thal the prody

Tenarnis' is stamped. In case the o

Tanans {verde}ssia mpreso enls ho@

icado no es, M puede soT u:

LI
This cartificate is not & declaration of origin

Este documents cerifica gue los produdos de

En caso de que ol possedor del certificado antreque una lo

ritos aoul fusron

s i wore manufactured, sampled, tested, andior inspec

may i b umad g5 8 daclaration of ongin

cenificate would release a copy of i, he must atiest t= conformity 1o tha original one. teking upon himself the esponsibilty for sny unawiul o

n accordance with the specification refarmnced and meets the requiremants in all mspo. zud system and it is valid with electn

signature. On the onginel ceificate the trade-mark grean colored

f will be 1o 1ha law.

probados yio

o, come una declaracion de ofgen

copia del misme, deberd gamntizar ks condol

da acuerdo con la especificaciin de mforencia y sstisface los corespondisntes mquermienice. Este centificada s= emite fiande un sistems izado y es valido con finna electrdnica. En el cadificado onginsl el logetipo

con el onginal y se hace meponsable por cuakyuier uso legal o indebido. Cualquiar altaracian yio falsificacion sar sujela a |z bay,
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Tenaris

-

Tubos de Acero de México, S.A.

Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México

(52) 229989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 2239831120 fax
06001990 4/4
Date/Dia:  24/01/2006
Customer / Clente- PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Order / Cliente Orden - ltem N* (Customer’s Reference /| Referencia del cliente

Manufacturer's Works Order N* { Confirmacion de Venta

084905/01
IManufacture Process | Proceso de fabricacion Product Type [ Tipo de producto Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNTZADO
Standard or Specification /| Normas o especificaciones, Steel Grade { Grado de acero. Ends { Extremos. NORMAIL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions ( Dimensiones.

Length | Lengited.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity | Cantidad. 27 Pcs/p=z

406.40 X 9.50 MM
16.00 X 0.375 INCH

MNominal Weight / Peso Nominal
92.98 RKG/M

62.64 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARTIA

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricaciém del acero: Electric Arc Furnace-Ladle Furnace-Ingots.

Fuly Killed Steel / Horno de Arco

Afinacidon-Lingotes. Acero calmado con aluminio.

Material free from Mercury contamination / Material libre de contaminaciém de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmice. Material as rolled / Sin tratamiento térmico

Non destructive test / Control no destructivo. Satisfactory / Satisfactorio

EMTI - FLVI

Inspection method / Método de inspeccidn -
MATERIAL DE ACUERDO A NACE MRO175-2003

TAMSA REF: 587226

MPT -

Eléctrico-Horno de

TAMSA QUALITY

DEPARTMENT SIGNATURE

Quality System Certified
N* 110950

CHIEF OF O
RESPONSARLE
HONO,

This is 1o cenify that the products describad hars udl, sampled, lested, andlor

Tenans' is stampad. In caze he owner of the on cerificate would relenss & copy of I, he must atiest = conformity 1o the onginal one, teking upon himself the respansibility for any uplewful or not allowsd use. Any

This cerificate is not a decisration of origin nor may # be used =5 & declamtion of arigin

andior falsifi will be

jacted ta the law

Esie documento cartifica que los productos g aqul fusron if )

probados yio inspeccionad
Yestd impreso &n la hoja. En caso de qua al pogesdor del carfificado antreque una fotocopia dal mismo, deberd garmantizar la conformidad o
Este certificado

de acusrdo con la especficacn de referancia ¢ satisface los cormespondiantas requarimientos. Este cerificado se amie

un sistema o Azrizad

an el anginal, y sa hace msponsable por Cualquior alleracisn yo icatidn s st

a5, Ml puedo sar usado, como una declamcsin da orgen.

refersnced and maets the requiremants in mz.ﬂ.mmr.oﬁm. This cenificate is issuad by 8 computerzed sysiem and it is valid with electronic signature. O ihe oniginel carificats he trade-mark grsen coloresd

 us valido con lima olectrdnica.  En el catificado odginal l legolipo

CICA 77704 0




